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Type LISLAPG2 Original tested type !
FRFR LR (V) 77 HE/ALR Typical: 6624mAh 51 Wh;
Nominal voltage ' Capacity/energy Rated: 6368mAh 49Wh
EfHB AT 7 LA S LT A 5 E(g) /
Description Rechargeable Li-ion battery Li content
e (kg) 0204 5 TEIFHEBAIT black
Mass ) Appearance | plastic film shell
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Original test report No.
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QDI-191107-B-L19L4PG2 Date of test report

2019-11-07
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Test standard
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)% 38.3 = UNITED NATIONS "Recommendations on
the TRANSPORT OF DANGEROQUS GOODS" Manual
of Tests and Criteria 38.3
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B Sample Picture
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Dapacity 8624mAN/51Wh , Rated Capacty 6368mAN49WN
MAR 754 IR EE (limited charging voltage) : 8.8V

VG personal computer
LG
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W an fF & BCAE E (R T /@B 0% 933 4 00 28 3B R 50 A1 4% v =00
i ST/SG/AC.10/11/Rev.6/Amend.138.3 Fx #E % 3K . The tested samples meet the
Cor;cnlubsion requirements of test items of the UNITED NATIONS "Recommendations on the
TRANSPORT OF DANGEROUS GOODS" Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend.1 38.3
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